CERTIFIED MILL TEST REPORT

NUCOR-YAMATO STEEL CO.
DATE 5/22/12 P.O.BOX 1228 ® BLYTHEVILLEAR 72316 100% MELTED AND MANUFACTURED IN U.S.A,
All shapes produced by Nucor-Yamato Steel are cast
INVOICE NO. 484183 and rolted to a fully killed and fine grain practice.
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cAL PROPERTIES CHﬂLCAL PRDFE%@
Y§M DES(‘ZTRﬁrTION oty | HEAT # YI‘EOLD sthewaTH | staenorn |ELONG TE(:::RPL:':z::JEHm C Mn P S Si Cu Ni Cr Mo | V cb | Ce
TENSIL | PSt | psi o, . E FT-LBS
annol mea | Mpa | s | ‘G| Joules Sn |Pem cl
1]Wi4 - 68.0f 30|384444 .78] 58000 74000| 24 L06[1.30 .009(.027) .29] .27 .10 .08 .03] .05(.001| .33
40" .77 58000] 75000 23 L01f .16
W360 x101.0 400{ 510y 24
12.192 ™ 400, 517} 23
21wWi4 - 68.0} 8(384447 .77 58000{ 75000 24 L0611,301 .010.023] .32} .26| .10 .09| .03| .06{.001| .34
40' . 78| 59000} 76000 24 .01 .16
W360 x101.0 400, 517 24
12.192 M 407 %24 24
3|Wl4 - 68.0| 4384449 .78|59000{ 76000 24 L06]1.32] .0091.022| .28| .28 .10 .07| .03] .05([.001] .34
40’ 78| 59000 76000} 24 .01 .16
W360 x101.0 407 524 24
12,192 M 407 524 24
4iWla - 68.0] 13384452 .78{ 59000 76000| 23 ,0611.30} .008].015f .31 .26] .11} .08 .03| .05|.001} .33
40' .77) 58000 75000{ = 24 .01 .16
W360 x101.0 407 524 23
12.192 M 400, 517] 24
5|Wld - 68.0] 61384454 .77|58000| 75000| 24 .06]1.30 .007].017} .28] .28]| .11{ .07] .03] .05{.001] .34
40" .76] 57000; 75000 23 .01} .16
W360 x101.0 400f 517| 24
12,192 M 393 517 23
6lwld - 68,0f 11(38445¢ .77} 57000| 74000 24 .06{1.31] .008}.020] .29 .26 .11} .08} .03} .05|.001} .33
40! .78{ 57000| 73000| 24 .01] .16
w360 x101.0 393 510 24
12.192 M 393 503] 24
7lwia - 68.0| 6384458 .77| 58000| 75000f = 25 .06]1.30[ .008}.022( .29} .26f .11} .09| .04 .05|.002] .34
40! .77 58000| 75000 25 .01 .16
W360 x101.0 400 517; 25
12.192 M 400f 517 25
8lWl4 - 74.0| 16384458 .78| 56000] 72000 25 .0611.30] .008).022| .29] .26] .11 .09} .04| .05|.002| .24
40' .771 56000| 73000| 24 L0l L1
W360 x110.0 386 496 25
12,192 M 386] 503| 24
9]Wld - 74.0| 46384460 .78] 58000; 74000 24 .0511.30| .009|.023] .27| .26 .11] .071 .03 .05{.001| .32
40" .77 57000| 74000 = 24 .01} .15
w360 x110.0 400, 510| 24
12.192 M 393 510 24
PramC S+ Mn A QUs Ni+0Y Mo ¢ Y # 5B B=Apmor, 0008 CARBON EQUIVALENT: CE = CE(IW) = C+ Mn/64 (CriMot V)I5 + (Ni +Culi$ Cortoalon Indan: C1a20.01%WCu]s1.88(%HN+ 12U HCIH1AKKSH 172 RP)-T.ZHRCUKRNI-DAO MK PR3N *Cu) ?
XD 20 02 1510 Mercury hus not been used In the direct ing of this

material.
ELONGATION BASED ON 8.00 INCH GAUGE LENGTH

1 hereby certity that the contents of this report are
accurate and correct. All test resuits and operations
performed by this material manufaciurer are in
compliance with the requirements of the material v ASSURANCE
specifications listed in the Spacifications Block above. QUALITY ASSURANC

’ CUSTOMER COPY




